- EMISSION TEST-After 1 week rovora

tment of Environmental Protectiog, _—, »

Taipei City Government " sneas
vmer: F% K Test date/ Time: Apri]mw

Make: TOYOTA Nodel Type: ATZEPN
Engine mmber: 4AL408156 Yehicle category: Convertible
ViN: K5-B582

Imte of Manufacture: Novomber, 1M

Test results of Exhaust emissions (ldle)
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